

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2022-07-15 16:28:15

Date of Next Testing: 2026-07-14 16:28:15

Product Name: **Fmoc-Leu-Wang resin**

CAS Number:

Specifications & Purity: 100-200 mesh, 1%DVB , Substitution 0.3-0.8mmol/g

Lot #: J1422083

SKU # **L116104**

Version **0**

Analysis #: **113315**

Storage Temperature: Store at 2-8°C

Parameter	Limit Values	Result
Extent	0.3-0.8 (mmol/g)	0.63200 mmol/g
Particle size	100-200 (mesh)	173.65000 mesh
Appearance (L116104)	White to Dark Beige to Light Red Powder	White to Dark Beige to Light Red Powder
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager